
 

1-1 | Hydromantis Environmental Software Solutions, Inc. 

 

 

CapdetWorks V4.0 

State-of-the-art Software for the Design and 
Cost Estimation of Wastewater Treatment Plants 

  
 

 

 

 

User’s Guide 

 

 



CapdetWorks V4.0  2018 

 

1-2 | Hydromantis Environmental Software Solutions, Inc. 

 
 

Copyright ©1992-2018 

Hydromantis Environmental Software Solutions, Inc. (HESS, Inc.) 

All rights reserved 

 

No part of this work covered by copyright may be reproduced in any form or by any means - graphic, 
electronic or mechanical, including photocopying, recording, taping, or storage in an information 
retrieval system - without the prior written permission of the copyright owner. 
[...]
between overflow rates, detention times, and tank depths are presented below. 

 



CapdetWorks V4.0  2018 

 

7-112 | Hydromantis Environmental Software Solutions, Inc. 

 

Outlet design and arrangement have been reported to affect the efficiency of the primary clarifier. 

Weir loadings should not exceed 10,000 gpd/ft for small plants (1 MGD(US) or less) and 15,000 

gpd/ft for larger plants. 

Primary clarifiers, rectangular or circular, are usually cleaned mechanically. A minimum of two tanks 

are usually provided to allow for maintenance and repair work. 

The volume of sludge produced in primary settling tanks depends on several factors which include 

the characteristics of the raw waste, the design of the clarifier, the condition of the removed solids, 

and the period between sludge removals. Sludge should be removed continuously or at least once 

per shift (more frequently in hot weather) to avoid deterioration of the effluent quality. Specific 

gravities of several types of sludge are also shown below. 

 

7.9  Ion Exchange 
Ion exchange is the reversible interchange of ions between a solid ion-exchange medium and a 

solution. Ion exchange has been used extensively for the removal of hardness, and iron and 

manganese from groundwater supplies. In wastewater treatment, ion exchange has been used 

mainly for the treatment of industrial wastes. However, ion exchange has been evaluated for the 

removal of nitrogen and phosphorus from municipal wastes, although it is not commonly used. 

An ion-exchange system usually consists of the exchange resin (cation or anion natural or synthetic), 

with provisions made for regeneration and rinsing. The most commonly used regenerants include 

sulfuric acid and caustic soda. Prior to application to the ion-exchange bed, wastewater may be 

subjected to pretreatment to remove certain contaminants which may hinder the performance of 

the exchange bed. 

 

7.10 Neutralization 
Neutralization is a unit operation in which pH adjustment of acidic or alkaline wastewater takes 

place. Neutralization of such wastes is necessary prior to: 

• Biological waste treatment where the optimum pH for bacterial activity (pH 6.5-8.5) must be 
maintained 

• Chemical treatment to provide an optimum pH for the reaction 

• Discharge to the receiving streams 
 
 
Neutralization can be achieved with many methods and is applied mainly to the treatment of 

industrial wastes. Acidic wastes may be neutralized by reaction with caustic soda, lime, or by passing 

the wastewater through a limestone bed. Neutralization through limestone beds may be 

accomplished through upflow or downflow systems. A maximum acid concentration of 0.6 percent 

H2SO4 is suggested to avoid coating the limestone with nonreactive calcium sulfate and to prevent 



CapdetWorks V4.0  2018 

 

7-113 | Hydromantis Environmental Software Solutions, Inc. 

 

excessive evolution of carbon dioxide, both of which limit complete neutralization. Higher hydraulic 

rates may be used for upflow beds as the products are swept out before precipitation. However, the 

disposal of exhausted limestone beds may be a serious drawback to this method of neutralization. 

Mixing acid wastes with lime slurries is an effective means of neutralization. Lime is relatively 

inexpensive and possesses a high neutralizing capacity. Hydrated lime may produce a handling 

problem as it has a tendency to arch or bridge over the outlet in storage bins and has poor flow 

characteristics. Both caustic soda and sodium carbonate are more powerful than lime, and the 

reaction products are soluble and do not increase the hardness of the receiving waters. 

Alkaline wastes can be neutralized with acid (mostly sulfuric or hydrochloric), with fuel gas 

containing 14 per cent carbon dioxide, or with bottled carbon dioxide. Carbon dioxide will form 

carbonic acid when dissolved in water which will neutralize alkaline wastes. The reaction is slow, but 

sufficient, if the desired pH is near 7 or 8. The use of acid to neutralize alkaline wastes is fairly 

common. The reaction rate is almost instantaneous. A titration curve of the alkaline waste 

neutralized with various amounts of acid is helpful to ascertain the quantities of acid required for 

neutralization. 

The selection of a pH control system may prove to be one of the most troublesome tasks facing the 

design engineer because of the following factors: 

• The relation between the amount of reagent and pH is nonlinear 

• The input pH can vary rapidly in a short time 

• The flow can change while the pH is changing, and the two are not related 

• The pH at neutrality is so sensitive to the addition of reagent that a slight excess can cause 
large deviations from the setpoint 

• Measurement of the pH can be affected by materials which coat the electrodes 

• The buffer capacity of the waste has a profound effect on the relation between reagent feed 
and pH and may not remain constant 

 

Several types of pH control schemes have been applied in waste neutralization systems, including 

manual control, open loop control, closed loop systems, combined open and closed loop systems, 

feedback control, and feed forward control. 

 

7.11 Carbon Adsorption 
Activated carbon, when contacted with water containing organic material, will remove these 

compounds selectively by a combination of adsorption of the less polar molecules, filtration of the 

larger particles, and partial deposition of colloidal material on the exterior surface of the activated 

carbon. Adsorption results from the forces of attraction between the surface of a particle and the 

soluble organic materials that contact the particle.  

 



CapdetWorks V4.0  2018 

 

7-114 | Hydromantis Environmental Software Solutions, Inc. 

 

As a result of the activation process, activated carbon has numerous pores within each particle and 

hence a large surface area per unit weight, making it an efficient adsorptive material. It has long 

been used to remove taste and odor causing impurities from public water supplies. Activated carbon 

adsorption has been used in wastewater treatment as a tertiary process following conventional 

secondary treatment or as one of several unit processes comprising physical-chemical treatment. 

The most efficient and practical use of activated carbon in wastewater treatment has been in fixed 

beds of granular activated carbon. A typical adsorption system consists of several adsorption trains 

operated in parallel. Each train contains two adsorbers arranged for series flow. The wastewater is 

applied to the adsorbers at a flow rate ranging from 4 to 8 gpm(US)/sqft. Contact time (empty bed 

residence time) ranges from 15 to 35 minutes depending on the desired effluent quality. 

To ensure minimum suspended solids collection in the adsorbers which can clog the pores and 

reduce adsorber capacity, the carbon adsorption system should be preceded by filtration. Provisions 

must be made to regularly backwash the adsorption system to flush out accumulated suspended 

solids and biological growth. One design practice is to allow for a bed expansion from 10 to 15 per 

cent. Flow rates during backwash should range from 10 to 15 gpm(US)/sqft. Biological growth can be 

controlled effectively by chlorination of the influent to the adsorber or by chlorination during the 

backwash operation. 

When the active sites on the carbon particles have been filled, the effluent quality deteriorates and 

the carbon must be regenerated or replaced. For systems requiring regeneration of less than 400 

pounds of carbon per day, it is not economical to have on-site regeneration. For larger systems, a 

regeneration system should be provided. A typical regeneration system would include a) hydraulic 

transport of the carbon to the regeneration unit, b) dewatering of spent carbon, c) heating of carbon 

to oxidize or volatilize the adsorbed impurities, d) water cooling of the carbon, e) water washing and 

hydraulic transport back to the adsorbers, and f) scrubbing of furnace off-gasses. The most common 

type of furnace in use is the multiple hearth furnace. 

 

7.12 Two-Stage Lime Treatment 
Two-stage treatment systems are used for phosphorus removal from wastewater. In principle, for a 

two-stage system, lime is added to the wastewater in the first stage to raise the pH above 11. At this 

pH, precipitation of hydroxyapatite, calcium carbonate, and magnesium hydroxide takes place. 

Carbon dioxide recarbonation is then added following the first-stage clarifier to reduce the pH to 9.5 

to 10, where calcium carbonate precipitation results. The sludge, which is mainly CaCO3 is then 

separated in a clarifier and the pH of the wastewater is adjusted to about 7 for further treatment or 

final disposal. CapdetWorks designs a two-stage lime treatment system as a combination of (1) 

chemical coagulation-precipitation basin using lime as a coagulate; (2) a primary recarbonation 

stage; (3) a clarifier designed as a primary clarifier; and (4) a secondary recarbonation stage. 

 



CapdetWorks V4.0  2018 

 

7-115 | Hydromantis Environmental Software Solutions, Inc. 

 

7.13 Coagulation 
Chemical coagulation involves the aggregation of small particles into large, more readily settleable 

conglomerates. Chemical coagulation is a process used in water treatment for the removal of 

turbidity and color. In wastewater treatment, chemical coagulation has been used to remove 

colloidal and suspended matter from raw wastes, remove phosphorus, remove algae from oxidation 

pond effluents, and enhance sludge dewaterability. 

Wastewater can be coagulated using any of the coagulants common for water treatment. The most 

widely used chemicals include: iron salts (ferric chloride, ferric sulfate, ferrous chloride, and ferrous 

sulfate), aluminum salts (alum and sodium aluminate), lime and synthetic polymers. The choice of 

chemicals should be based on careful evaluation of the wastewater characteristics, availability and 

cost of the coagulant, and sludge handling and disposal characteristics. Jar tests must be conducted 

to determine the coagulant dosage, the optimum conditions for coagulation, the quality of the 

effluent, and the characteristics of the chemical sludge. 

Rapid mixing, flocculation and sedimentation are the major processes involved in the unit process of 

chemical coagulation. These steps may be accomplished in separate basins or in the integrated 

flocculator-clarifier type of unit. CapdetWorks only utilizes the circular integrated mixing chamber-

flocculator-clarifier type system. Chemical coagulation may be used as a part of a physical-chemical 

treatment system or for phosphorus removal from wastewaters. 

 

7.14 Recarbonation 
Recarbonation is a unit process that is used in lime-softening water treatment plants. In water 

treatment, recarbonation is usually practiced ahead of the filters to prevent calcium carbonate 

deposition on the grains which will result in shortening of the filter runs. Recarbonation is used to 

lower the pH of the lime-treated water to the point of calcium carbonate stability to avoid 

deposition of calcium carbonate in pipelines. 

With the use of lime treatment, recarbonation has been used in wastewater treatment. 

Recarbonation, in wastewater treatment, is mainly used to adjust the pH following lime treatment 

for such applications as phosphorus removal, ammonia stripping, or chemical clarification. 

Recarbonation may be practiced as either a two-stage or a single-stage system. Two-stage 

recarbonation consists of two separate treatment steps. In the first stage, sufficient carbon dioxide 

is added in the primary recarbonation stage to lower the pH of the wastewater to 9.3, which is near 

the minimum solubility of calcium carbonate. The sludge produced, which is mainly calcium 

carbonate, is then removed through settling and recalcined if recovery of the lime is desired. The 

time required to complete the reaction is normally 15 to 30 minutes. In the second stage, carbon 

dioxide is added to lower the pH to 7. It is possible, however, to add sufficient carbon dioxide to 

lower the pH from 11 to 7 in a single stage. Single-stage recarbonation eliminates the need for an 



CapdetWorks V4.0  2018 

 

7-116 | Hydromantis Environmental Software Solutions, Inc. 

 

intermediate settling basin which is needed in the two-stage system. However, single-step 

recarbonation normally results in an increase in the calcium hardness of the water. 

 

7.15 Lagoon 
Lagoons have been extensively used for municipal and industrial wastewater treatment where 

sufficient land area is available. Some of the reasons for the popularity of lagoons are operational 

stability with fluctuating loads, usually require relatively unskilled operators, low O&M costs, and 

low construction costs. 

 

7.16 Aerated Lagoon 

Aerated Aerobic Lagoon 

The contents of an aerobic aerated lagoon must be completely mixed so that the incoming solids 

and the biological solids produced in the lagoon do not settle. Effluent quality is a function of 

detention time and will normally have a BOD ranging from one-third to one-half of the influent 

value. This BOD is due to the endogenous respiration of the biological solids escaping in the effluent. 

Before the effluent is discharged, the solids may be removed by settling. 

Aerated Facultative Lagoon 

The contents of this type of lagoon are not completely mixed. Thus, portions of the incoming solids 

and the biologically produced solids settle out and undergo anaerobic decomposition. As a result, 

the effluent from the facultative lagoon would contain higher soluble BOD concentration than from 

the aerobic one. 

Algal growth is possible, due to incomplete mixing. Effluent suspended solids can be very high 

depending on the season, temperature and mixing intensity in the lagoon. 

 

7.17 Complete Mix Activated Sludge 
A complete mix activated sludge is achieved when the oxygen uptake rate is uniform throughout all 

parts of the aeration tank and when sufficient mixing is provided to maintain the solids in the 

aeration tank in suspension.  

Organic loading and oxygen demand are uniform throughout the aeration tank, and mechanical or 

diffused aeration is used to completely mix the mixed liquor. 

 



CapdetWorks V4.0  2018 

 

7-117 | Hydromantis Environmental Software Solutions, Inc. 

 

7.18 Plug Flow Activated Sludge 
The plug flow activated sludge process uses an aeration tank, a settling tank, and a sludge return line 

to treat wastewater. Wastewater and returned sludge from the secondary clarifier enter the head of 

the aeration tank to undergo a specified period of aeration. Diffused or mechanical aeration is used 

to provide the necessary oxygen and adequate mixing of the influent waste and recycled sludge. 

Absorption, flocculation, and synthesis of the organic matter take place during aeration. The mixed 

liquor (sludge floc plus liquid in the aeration tank) is settled in the secondary clarifier, and sludge is 

returned at a sufficient rate. 

 

7.19 SRT-Based Plug Flow Activated Sludge 
The SRT-based plug flow activated sludge process uses an aeration tank, a settling tank, and a sludge 

return line to treat wastewater. Wastewater and returned sludge from the secondary clarifier enter 

the head of the aeration tank to undergo a specified period of aeration. Diffused aeration is used to 

provide the necessary oxygen and adequate mixing of the influent waste and recycled sludge. 

Absorption, flocculation, and synthesis of the organic matter take place during aeration. The mixed 

liquor (sludge floc plus liquid in the aeration tank) is settled in the secondary clarifier, and sludge is 

returned at a sufficient rate. 

This object is similar to the plug flow activated sludge process, but this SRT-based algorithm is simply 

another approach. This algorithm is based on a University of Cape Town algorithm and is consistent 

with the idea of influent fractionation to more accurately predict the mass of solids that will be 

present in the tank. This approach is also consistent with the dynamic wastewater treatment model 

known as ASM1 (Henze et al. 1986) published as an International Water Association Scientific and 

Technical Report. This object is recommended for those who hope to export the final design to GPS-

X, Hydromantis’ dynamic process simulator, and perform further dynamic analysis of the design. 

 

7.20 Contact Stabilization Activated Sludge 
The contact stabilization process is defined as a modification of the activated sludge process in 

which raw wastewater is aerated with a high concentration of activated sludge for a short time 

period, usually less than 60 minutes to obtain BOD removal by adsorption. The solids are 

subsequently removed by sedimentation and transferred to a stabilization tank where aeration is 

continued to oxidize and condition the solids before they are mixed again with the raw wastewater 

flow. 

Contact stabilization was developed to take advantage of the absorptive properties of the sludge 

floc. Contact stabilization achieves adsorption in the contact tank, and oxidation and synthesis of 

removed organics occur in a separate aeration tank. 

 



CapdetWorks V4.0  2018 

 

7-118 | Hydromantis Environmental Software Solutions, Inc. 

 

The volume requirement for aeration is approximately one-half of that of a conventional plug-flow 

unit. Therefore, it is often possible to double the capacity of an existing plug-flow plant by re-piping 

or making changes in aeration equipment. 

 

7.21 Extended Aeration Activated Sludge 
The extended aeration process is defined as a modification of the activated sludge process which 

provides for high solids retention time (SRT) within the aeration system. The concept envisages the 

stabilization of organic matter under aerobic conditions and disposal of the end products into the air 

as gases and with the plant effluent as finely divided suspended matter and soluble matter. The 

process requires a relatively low F/M ratio and long detention time. In the process, the aeration 

detention time is determined by the time required to oxidize the solids produced by synthesis from 

the BOD removed. The accumulation of volatile solids is very low and approaches the theoretical 

minimum; however, since some of the biological solids are inert, an accumulation of solids occurs in 

the system. 

 

7.22 High Rate Activated Sludge 
Modified or high-rate aeration activated sludge is defined as a modification of the activated sludge 

process in which a shortened period of aeration is used with a reduced quantity of suspended solids 

in the mixer liquor. The difference in the process design parameters (shorter detention time and 

lower mixed liquid suspended solids) results in less air requirement and, hence, less power 

consumption. Modified aeration is also characterized by a poor settling sludge and low BOD removal 

efficiencies. 

 

7.23 Oxidation Ditch 
The oxidation ditch is a variation of the extended aeration process. The typical oxidation ditch is 

equipped with aeration rotors or brushes that provide aeration and circulation. The sewage moves 

through the ditch at 1 to 2 ft/s. The ditch may be designed for continuous or intermittent operation 

and so may be adaptable to the fluctuations in flows and loadings. 

 

7.24 Step Aeration Activated Sludge 
Step aeration is defined as a procedure for adding increments of settled wastewater along the line 

of flow in the aeration tanks of an activated sludge plant. It is a modification of the activated sludge 

process in which an attempt is made to equalize the food-to-microorganisms ratio (F/M). Baffles are 

used to split the aeration tank into four (or more) channels. Each of these channels is a separate 

step and all channels are linked together in series. 



CapdetWorks V4.0  2018 

 

7-119 | Hydromantis Environmental Software Solutions, Inc. 

 

 

Flexibility of operation is a prime factor to consider in the design of the process. The oxygen demand 

is essentially uniform over the length of the basin, resulting in more efficient utilization of the 

oxygen supplied. Introduction of influent waste at multiple locations allows this process to remove 

soluble organics within a relatively short contact time. This process is characterized by a higher 

volumetric loading than conventional plug flow activated sludge process. 

 

7.25 Pure Oxygen Activated Sludge 
The pure oxygen system may be used for aeration in activated sludge systems that operate in either 

the plug flow or complete mix hydraulic regimes. It is adaptable to new or existing complete mix 

systems and can be used to upgrade and extend the life of overloaded plug-flow systems. To use the 

pure oxygen system, the aeration tanks must be covered and the oxygen introduced should be 

recirculated. The amount of oxygen that can be injected into the liquid (for a specific set of 

conditions) is approximately four times the amount that could be injected with an air system. 

Adjustment of pH may be necessary to maintain a proper balance between the CO2 removed and 

buffer capacity of the wastewater. 

 
Several advantages, such as increased bacterial activity, reduced aeration tank volume, decreased 

sludge volume, and better settling sludge have been cited for pure oxygen aeration.  

 

7.26 Sequencing Batch Reactor 
This object is similar to the SRT-based plug flow activated sludge process in that it is based on a 

University of Cape Town plug flow tank algorithm and is consistent with the idea of influent 

fractionation to more accurately predict the mass of solids that will be present in the tank. The 

algorithm for the Sequencing Batch Reactor (SBR) has been developed based on the premise that 

where plug flow tanks are designed in space (i.e. reactors of a certain volume with a certain 

hydraulic retention time), SBRs are designed in time (i.e. aerobic cycle time). Nevertheless, the 

biology of the two approaches is assumed to be the same and hence the mass of solids generated is 

expected to be similar. This approach is also consistent with the dynamic wastewater treatment 

model known as ASM1 (Henze et al. 1986) published as an International Water Association Scientific 

and Technical Report. This object is recommended for those who hope to export the final design to 

GPS-X, Hydromantis’ dynamic process simulator, and perform further dynamic analysis of the 

design. 

 



CapdetWorks V4.0  2018 

 

7-120 | Hydromantis Environmental Software Solutions, Inc. 

 

7.27 Trickling Filter 
Trickling filters are classified as low- or high-rate filters, depending on the hydraulic loading (1 to 4 

MGD(US) for low, 10 to 40 MGD(US) for high). In the trickling filtration process, a flow distributor 

distributes wastewater uniformly over the filter media. The majority of units use a reaction drive 

rotary distributor. A large portion of the wastewater rapidly passes through the filter; the remainder 

slowly trickles over the slime layer formed on the filter surface. BOD removal is achieved by 

biosorption and coagulation from the rapidly moving portion of the flow and by progressive removal 

of soluble constituents from the more slowly moving portion of the flow. 

The quantity of biological slime produced is controlled by the available food; the growth will 

increase as the organic load increases until a minimum effective thickness is reached. The maximum 

growth is controlled by physical factors including hydraulic dosage rate, type of media, type of 

organic matter, amount of essential nutrients present, oxygen transfer, and nature of the particular 

biological growth. 

The use of synthetic media has increased the popularity and the capability of trickling filters in 

domestic wastewater treatment. The granite stone medium is less frequently used in modern 

sewage treatment systems due to its higher capital costs and other limitations. Thus only the 

synthetic medium filter tower is designed in CapdetWorks. 

 

7.28 Rotating Biological Contactor 
The rotating biological contactor (RBC) system consists of a series of plastic discs mounted on a 

shaft. These discs are partially submerged in the wastewater and slowly rotated, thus exposing them 

alternately to air and wastewater. The discs act as supporting media for the biological growth which 

aerobically treats the wastes. Growth thickness is controlled by the shear forces produced by the 

water acting on the rotating discs. Covering the shafts is necessary to prevent sun-induced algae 

growth as well as to prevent freezing in colder climates. RBC shafts are available in lengths of from 

10 to 25 ft and support from 40,000 to 150,000 sqft of media per shaft. In order to simplify the 

design procedure, a shaft of 100,000 square feet of surface area is used in this section. 

The main advantages the RBC has over activated sludge and trickling filters are reduced land 

requirements and lower power consumption.  

RBC is applicable to both carbonaceous BOD5 removal and nitrification; however, this design 

procedure applies only to BOD5 removal. 

Developments in RBC drives, such as air drive system, are available from some manufacturers; 

however, only mechanical drives are considered here to represent a cross section of available units. 

 

 



CapdetWorks V4.0  2018 

 

7-121 | Hydromantis Environmental Software Solutions, Inc. 

 

7.29 Moving Bed Biofilm Reactor (MBBR) 
The Moving Bed Biofilm Reactor (MBBR) is a biological wastewater treatment process which uses 

small polyethylene carriers to immobilize microorganism. The specific surface area of the media 

used in MBBR reactors could range from 100 m2/m3 to 1200 m2/m3. The volumetric fill fraction of 

the media is typically from 40 to 60%. The floating media is lighter than the water and has specific 

density of about 0.96 g/cm3. A screen is used at the outlet to prevent the escape of media from the 

tank. The media is kept in suspension through carefully designed mixing devices.  

A clarifier is typically used to separate the detached biomass from the MBBR reactor. In typical 

MBBR applications, it is common practice to not recycle the sludge from the secondary clarifier. The 

main advantage of MBBR technology is in reducing the solid loading on the secondary clarifier. As 

most of the biomass is attached to the media, the process is expected to be more robust to 

hydraulic and organic loadings.  

The MBBR process implemented in CapdetWorks can be used for BOD removal and nitrifications. In 

the costing of the unit process, the additional costs of media and separation screen are considered. 

7.30 Integrated Fixed Film Activated Sludge (IFAS) 
The Integrated Fixed Film Activated Sludge (IFAS) is a biological wastewater treatment process 

which a fixed film media is suspended in the activated sludge. The biological reactions are 

contributed by both the suspended and the fixed film biomass. The specific surface area of the 

media used in IFAS reactors could range from 100 m2/m3 to 1200 m2/m3. The volumetric fill fraction 

of the media is typically from 40 to 60%.  

A clarifier is typically used to separate the detached biomass from the IFAS reactor. One main 

difference between the MBBR and IFAS reactor is with respect to presence of a sludge recycle from 

the secondary clarifier to IFAS reactor. The main advantage of IFAS technology is in reducing the 

solid loading on the secondary clarifier. As most of the biomass is attached to the media, the process 

is expected to be more robust to hydraulic and organic loadings. IFAS finds applications in plants 

where extra treatment capacities are required for the existing tankage.  

The IFAS process implemented in CapdetWorks can be used for BOD removal and nitrifications. In 
[...]
Storage is sometimes provided for flow equalization and for non-operating periods. Environmental 

impacts include potential for contamination of groundwater by nitrites and nitrates. Heavy metals 

may be eliminated by pretreatment techniques as necessary. 

 

7.38 Overland Flow Land Treatment 
Land treatment of wastewater involves the use of plants, the soil surface and the soil matrix for 

wastewater treatment. Although there are some differences in the use and definition of terms, 

there are three principal processes of land treatment. The “slow rate process” (also called crop 



CapdetWorks V4.0  2018 

 

7-129 | Hydromantis Environmental Software Solutions, Inc. 

 

irrigation) couples wastewater management with recycling of nutrients in crop production. “Rapid 

infiltration” (also known as infiltration/percolation) emphasizes water reclamation rather than direct 

nutrient recycling. The product water from rapid infiltration may be reused for crop production, 

returned to surface waters, or allowed to recharge groundwater. “Overland flow” also emphasizes 

water reclamation. Unlike rapid infiltration, the product water from overland flow is almost always 

discharged directly to surface waters. 

Selection of the appropriate land application method requires matching the management objectives 

and wastewater characteristics to the characteristics of potential sites, expected treatment 

efficiencies, and land requirements. Factors such as wastewater quality, climate, soil geology, 

topography, land availability and effluent quality requirements will determine which process is most 

suitable for a particular application. 

In overland flow land treatment, wastewater is applied over the upper reaches of sloped terraces 

and is treated as it flows across the vegetated surface to runoff collection ditches. The wastewater is 

renovated by physical, chemical and biological means as it flows in a thin film down the relatively 

impermeable slope. There is relatively little percolation involved either because of an impermeable 

soil or a subsurface barrier to percolation. 

The primary objective of overland flow is wastewater treatment. A secondary objective of the 

system is for crop production. Perennial grasses (Reed, Canary, Bermuda, Red Top, Tall Fescue and 

Italian Rye) with long growing seasons, high moisture tolerance and extensive root formation are 

best suited to overland flow. Harvested grass is suitable for cattle feed. 

Biological oxidation, sedimentation and grass filtration are the primary removal mechanisms for 

organics and suspended solids. Nitrogen removal is attributed mainly to nitrification/denitrification 

and plant uptake. Permanent nitrogen removal by plant uptake is only possible if the crop is 

harvested and removed from the field. Ammonia volatilization can be significant if the pH of the 

wastewater is above 7. Nitrogen removals normally range from 75 to 90% with runoff nitrogen being 

mostly in the nitrate form. Phosphorus is removed by adsorption, plant uptake and precipitation. 

Treatment efficiencies are somewhat limited because of the incomplete contact between the 

wastewater and the adsorption sites within the soil. Phosphorus removals usually range from 30 to 

60%. Increased removals may be accomplished through pre-application treatment with aluminum or 

iron salts. Trace elements removal is relatively good with removal efficiencies ranging from 90 to 

98%. 

Loading rates and cycles are designed to maintain active micro-organism growth on the soil surface. 

The operating principles are similar to a conventional trickling filter with intermittent dosing. The 

rate and length of application is controlled to minimize severe anaerobic conditions that result from 

overstressing the system. The resting period should be long enough to prevent surface ponding yet 

short enough to keep the microorganisms in an active state. Surface methods of distribution include 

the use of gated pipe or bubbling orifice. Slopes must be steep enough to prevent ponding of the 

runoff yet mild enough to prevent erosion and provide sufficient detention time for the wastewater 



CapdetWorks V4.0  2018 

 

7-130 | Hydromantis Environmental Software Solutions, Inc. 

 

on the slopes. Slopes must also have a uniform cross slope and be free from gullies to prevent 

channeling and allow distribution over the surfaces. Storage must be provided for non-operating 

periods when air temperatures fall below freezing. Runoff is normally collected in open ditches. 

Typical design criteria include field area requirements of 35 to 100 acres/MGD(US); terraced slopes 

of 2 to 8 %; terrace lengths of 120 to 140 ft; application rate of 11 to 32 ft/yr (2.5 to 15 in/week); 

BOD5 loading rate of 5 to 50 lb/acre-d; soil depth must be sufficient to form slopes that are uniform 

and to maintain a vegetative cover; soil permeability of 0.2 in/h or less; hydraulic loading cycle of 6 

to 8 hours application period followed by 16 to 18 hours resting period; operating period of 5 to 6 

days/week; soil texture of clay or clay loams. 

Common pre-application treatment includes screening or comminution for isolated sites with no 

public access, screening or comminution plus aeration to control odors during storage or application 

for urban locations with no public access. Wastewater high in metal content should be pretreated to 

avoid soil and plant contamination. 

 

7.39 Slow Infiltration Land Treatment 
Slow rate infiltration is the most common method of treatment by land application. Wastewater is 

applied to vegetated soils that are slow to moderate in permeability (clay loams to sand loams) and 

is treated as it travels through the soil matrix by filtration, adsorption, ion exchange, precipitation, 

microbial action, and plant uptake. Part of the water is lost through evaporation and plant 

transpiration, part is stored in plant tissue, and the remainder either percolates to groundwater or is 

collected in an underdrainage system and reused. Surface runoff is generally negligible. 

Wastewater application techniques include sprinkling or surface distribution. Sprinklers can be 

categorized as hand moved, mechanically moved and permanent set, the selection of which includes 

the following considerations: field conditions (shape, slope, vegetation and soil type), climate, 

operating conditions, and economics. Surface distribution employs gravity flow from piping systems 

or open ditches to flood the application area with several inches of water. Application techniques 

include ridge and furrow and surface flooding (border strip flooding). Ridge and furrow irrigation 

consists of running irrigation streams along small channels (furrows) bordered by raised beds 

(ridges) upon which crops are grown. Surface flooding irrigation consists of directing a sheet flow of 

water along border strips or cultivated strips of land bordered by small levees. The latter method is 

suited to close-growing crops such as grasses that can tolerate periodic inundation at the ground 

surface. 

Organics are removed by biological oxidation within the top few inches of soil. Filtration and 

adsorption are the initial mechanisms in BOD removal but biological oxidation is the ultimate 

treatment mechanism. Suspended solids removals are not as well documented as BOD removal but 

concentrations of 1 mg/L or less can generally be expected in the renovated water. Filtration is the 



CapdetWorks V4.0  2018 

 

7-131 | Hydromantis Environmental Software Solutions, Inc. 

 

major removal mechanism for suspended solids while volatile solids are biologically oxidized and 

fixed, or mineralized and become part of the soil matrix. 

Nitrogen is removed primarily by crop uptake, which varies with the type of crop grown and the 

crop yield. Nitrogen removal can also be partially accomplished through biological denitrification 

and volatilization. Losses due to denitrification have been reported to range from 15 % to 25 % of 

the applied nitrogen. To protect ground waters, the percolate nitrogen should be limited to 10 mg/L 

for design purposes. 

Phosphorus removal is effective as a result of soil adsorption, precipitation and crop uptake. Trace 

metals are removed from solution by adsorptive process and by precipitation and ion exchange in 

the soil. 

Vegetation is a vital part of a slow rate system and serves to extract nutrients, reduce erosion and 

maintain soil permeability. Considerations for crop selection include:  

1. Suitable to local climate and soil conditions,  
2. Consumptive water use and water tolerance,  
3. Nutrient uptake and sensitivity to wastewater constituents,  
4. Economic value and marketability,  
5. Length of growing season,  
6. Ease of management, and  
7. Public health regulations.  
 

Typical design criteria include: field area 56 to 560 acres/MGD(US); application rate 2 to 20 ft./yr 

(0.5 to 4 in/wk); BOD5 loading rate 0.2 to 5 lb/acre-d; soil depths 2 to 3 ft. or more; soil permeability 

0.06 to 2.0 in/h; minimum pre-application treatment equivalent to primary; lower temperature limit 

25 deg F. 

Pre-application treatments include the following: primary treatment for isolated locations with 

restricted public access and when limited to crops not for direct human consumption; biological 

treatment plus control of coliform to 1000 MPN/ 100 mL for agricultural irrigation except for food 

crops be eaten raw; secondary treatment plus disinfection for public access areas (parks). 

Wastewater high in metal content must also be prevented to avoid soil and plant contamination. 

 

7.40 Secondary Clarifier 
For a general description of sedimentation, the reader is referred to the Primary Clarification section 

of this process reference chapter. 

The secondary or final clarifier performs a vital role in a secondary waste treatment system. In the 

activated sludge process, the final clarifier must provide an effluent low in suspended solids and an 

underflow of sufficient concentration to maintain a sufficient population of active microbial mass in 

the aeration tank. Final clarifiers are, therefore, designed to provide clarification, as well as 



CapdetWorks V4.0  2018 

 

7-132 | Hydromantis Environmental Software Solutions, Inc. 

 

thickening. 

In addition to being governed by the overflow rate and detention time, the design of final clarifiers 

must be based on solid loading rate (lb solids/(sqft·d). Typical values of overflow rates 

recommended for the design of secondary clarifiers include 600 gal(US)/(sqft·d) for smaller plants 

(up to 1 MGD(US)), and up to 800 gal(US)/(sqft·d) for larger plants. The design calculation should 

consider the peak incoming wastewater flow; the return sludge withdrawal usually takes place at a 

point very near the inlet to the tank. Typical solids loading rates reported range from 12 to 30 

lb/(sqft·d). Solid concentration of the underflow ranges from 0.8 to 1.2 percent, by weight. 

The performance of the final clarifiers is affected by the method of sludge withdrawal. The preferred 

sludge collection mechanism is a vacuum- or suction-type draw off. The plow-type collectors with 

the chain and flight mechanism in rectangular basins or the bridge with attached plows in circular 

basins are also used. 

 

7.41 Post Aeration 
Many jurisdictions have established standards that require minimum levels of dissolved oxygen in 

the effluent from sewage treatment plants. To maintain this desired oxygen level, post-aeration is 

often used. Post-aeration may be accomplished by diffused or mechanical aeration in separate 

basins or by cascade aeration. 

 

7.42 Filtration 
Filtration is the removal of suspended solids through a porous medium. Filtration was used mainly in 

water treatment to remove suspended solids and bacteria. However, the increasing concern for 

abatement of water pollution and the requirements for high quality effluents from wastewater 

treatment facilities have resulted in the rapid, wide acceptance of filtration in wastewater 

treatment. Filtration is being used for the removal of biological floc from secondary effluents, 

phosphate precipitates from phosphate removal processes, and as a tertiary wastewater treatment 

operation to prepare effluents for reuse in water reuse, industry, agriculture, and recreation. 

Granular media used in filtration include sand, coal, crushed anthracite, diatomaceous earth, perlite, 

and powered activated carbon. Sand filters have been mostly used. These filters are classified into 

slow sand filters and rapid sand filters. 

Slow sand filters are normally 12 to 30 in. deep. The sand rests on a layer of gravel which, in turn, 

rests on an underdrain system. The filter is usually operated at a rate of 3 gal(US)/(sqft·h). When the 

filter becomes clogged, it is normally deactivated, drained, allowed to partially dry, and the surface 

layer of sludge is manually removed. Since slow sand filters require large space, have high 

maintenance costs, and clog rapidly, their application to water treatment has been abandoned; their 

application to wastewater treatment has been very limited. 



CapdetWorks V4.0  2018 

 

7-133 | Hydromantis Environmental Software Solutions, Inc. 

 

Rapid sand filters consist of a layer of sand 18 to 30 in. thick supported by a layer of gravel 6 to 18 in. 

thick and an underdrain system. The underdrain system not only supports the sand, but also collects 

the filtered water and distributes the backwash water. The gravel aids in the distribution of the 

waste water while preventing the loss of filter media to the underdrain. Rapid sand filters are 

cleaned by backwashing. Normally, the filter is backwashed when the head loss increases to a value 

approaching the actual head available or when the effluent quality begins to deteriorate. The length 

of time of filter runs normally depends on the quality of the feed water. The common rate of 

backwashing is 24 to 30 in/min (about 15 gal(US)/(sqft·min) for 3 to 10 min. This rate results in 

about 30 percent expansion of the sand. 

Rapid sand filters are usually constructed in duplicate. The filters are commonly arranged in rows 

along one or both sides of a pipe gallery. Total depths of filters from water surface to underdrains 

range from 8 to 10 ft. A length-to-width ratio of the filter box of 3 to 6 has been found most 

economical. Wash water gutters must be located so that they limit the horizontal travel of dirty 

water during backwashing to 3 ft. As a safety factor, the top edge of the backwash gutter is normally 

located 6-12 in. above the allowed expansion of the sand (usually 50 percent). Backwash gutters 

must be designed to carry all backwash water with a minimum 3-in. free fall at the upper end. The 

underdrain system must be designed to carry the backwash water and to provide uniform 

distribution of backwash water. 

The removal of surface material by sand filters leaves a heavy residue of removed solids on the raw 

water side of the filter medium. Surface filtration is extremely sensitive to suspended solids 

concentration in the feed water. Sand filters may quickly become clogged at the surface, resulting in 

an extremely short filter run, thereby limiting the practical application of sand filters in wastewater 

treatment. 

One method used to increase the effective depth of filtration involves the use of dual-media or 

multimedia beds. The filters are composed of two or three materials of different specific gravities 

and sizes. The coarsest and lightest materials are placed on top; the finest and heaviest materials 

are on the bottom. An anthracite/sand filter is an example of a dual-media filter. Typical 

anthracite/sand filters may include from 12 to 24 in. of anthracite (specific gravity, 1.4 to 1.6) and 6 

to 16 in. of sand (specific gravity, 2.65). Multimedia filters normally consist of anthracite placed on 